P

Vv MOE

FY 2015 Feasibility Studies on Joint
Crediting Mechanism Projects towards

Environmentally Sustainable Cities in Asia

Report on

“JCM projects development (energy efficiency,
and waste and waste water) under the
Bangkok Master Plan on Climate Change, and
study on financial and other facilitation
schemes for introducing low carbon

technologies”

March 2016

(Overseas Environmental Cooperation Center, Japan)



Feasibility study on JCM projects development (energy efficiency, and waste and waste
water) under the Bangkok Master Plan on Climate Change, and study on financial and

other facilitation schemes for introducing low carbon technologies

As of 18th March, 2016

Overseas Environmental Cooperation Center
[...]
consusption and discharge.

ERREY (SMELES) }
&SE CEAKR 42w
Units of Water oo
{‘%?ﬁ?ﬁﬂ g, K80

ex
Shfo: EHE SEFEE 2% 49136
GEREANR  AER®  TAEEEN
e Bed) 5,632 4,248
PRARBEH=E 2686 202F3
CWRER 214 2H~214 38

st 21 SH 188 SRl 2500t

RGeSt 214 18198 #rs(-) 210nt

EkEt Uil dan S St
I 153 i TARR 8 Uk
AW A2 —Fy ML [AEONE
FRIRRE - b | DERAST R T2
S>TWENT7 RLARRRht tp
://Www. city. yok
ohama. jp/me/sui
dou/index. html

once per 2 months for every

Meter inspection slip

house

Calculation of users charge

and collection work are

outsourced to waterworks

bureau

(Collection work is outsourced
according to the outsourcing

rule in Yokohama)

11

Sewage charge of household

Example case: 4 people household
(Charge for 2 month )  #x zam

& City water consumption=42m
(water consumption = sewage emission messesm  wn  w

SECREAKE 42
Units_of Water

S, 8808
Bxdhors: ERE HETED 2F 44135

(GEERANER)  KERE  TRERAR
Fé BA) 5,632 4,248

& Sewage charge 4,200yen = 2, 100yen/month
& Water charge b5, 700yen = 2, 850yen/month

< Trial calculation>

Monthly revenue 350,000yen/month;
Sewage charge./Revenue = 0.6%
(Sewage + City water charge).”Revenue = 1.4%

12




= JEE
‘%ment method for water & Wastewaﬁ]]:P

1 Payment by bill(Period:20 days)
Bank, post office, convenience store
2 Bank account transfer

[ﬁﬁ 13th or 29th in a month after inspection ﬁﬁﬁ

3 Credit card
Credit settlement day
4 Other(Organization, group)

-‘jm End of the month ﬂ:-

13

@ Exception for payment ¢
\Basic charge (630yen /month) \

- Single parent household
- Handicapped etc.

Publicly assisted households are not included.

Certification for reduction

- For the case that the sewerage reduced
compared to city water use is able to be certified

14




= JEE
Cost for treatment of rainwater

Expense for treating rainwater = municipal tax (General accounts)

Concept for payment

2011 (542 million US $)
Separated 100%
Combined 70%

15

3 Toward the sound management

16




" J
Purpose of making mid term management plan

Playing a role of sewerage project, it is necessary to
operate efficiently because financial independence is
required as publicly owned company

U

Mid term management plan indicates targets and measures
regarding policy and fiscal management for 3 to 5 years

It is considered 3 to 5 years period is appropriate for the mid term plan
with considering change of social environment

17

Mid term management plan of 2011 Management target

\ Soundness \

Reducing outstanding stock of income bond and promoting the soundness of finance

Outstanding stock of income bond

FY 2011 949.4 billion yen
= FY 2013 target 883.2 billion yen( A66.2 billion yen)

 Profitability |

Maintaining constant income and reducing cumulative deficit

Cumulative deficit

FY 2011 23 billion yen
= FY 2013 target 20.5 billion yen( A 2.5 billion yen)

18




® Maintenance and management cost ¢

[Personnel expense ratio of Maintenance & management cost ] (Million Yen)
Personnel expenses 7,006
Maintenance & management 105,662
Ratio 6.6%

About maintenance & management cost

- Equipment cost (Repairing, power, outsourcing)
- Personnel expenses (Salary, retirement income)
- Depreciation expenses

 Interest expenses (Interest of income bond)

19

€ Measures for reducing
maintenance & management cost4

Equipment cost - - -Repairmen cost reduced
(Subsidy increased)
- - -Outsourcing increased
(Cleaning & inspection, other outsourcing)

Personnel expense- - - Reducing staffs by outsourcing

Interest expense - - -outstanding stock reduced (New income
bond reduced)
Renewal for high interest (Using
governmental scheme)




" N
Shift of Sewage coverage and construction cost in Yokohama

(100 million YEN) (%)

2,000 100
I Il Construction cost —@— Coverage ratiol
1,800 %0
1,600 80
1,400 70
1,200 60
1,000 50
800 40
600 30
400 20
200 10
0 0

Over 100 billion Yen/year of construction cost during 15 years
(1979~1993) i

" JEEE—
Extend of 30 year aged pipeline

- ( 2020
12,000

8,500km
10,000 -
= °9 12010
=l 5,000 -
o 4 000km
g‘; 4,000 T/
B
& 2,000
o ||||||IIII||I||

L L e e e O O B B O
1990.3 2040.3

22




g
Degradation of sewage pipe

Hollowing
by Inflow |
of soil

23

O
~ Sink of road

~ h — | : off

24




" S
Secondary
N

damage

.\

25

"
Duration of water treatment center

S (s37REM) |
R (S407%48h)
L5858 — (S43%%4Eh)
FEZ (s47%18)
# (sa78%18)

ERI (5527 18)
1Z= )11 (S53%%48))
iR (S54%%18)
FaER (S58F%1E)
L5858 = (S59%%4h)
FE— (s59%%48)
AL ER5EIE (Se25%8h)
BERSEIE (1R 18h)




" JEE
Degradation of co

1 YA A

ncr

W

ete structure

27

"

Revenue from users charge

Mid term plan 2007 Mid term plan 2011

i i I I l
Year 2007 2008 2009 2010 2011 2012 2013
Plan 638 638 636 635 614 610 606

Result 637 627 616 621 605

28




"
Main challenge for next mid term management plan
(2014~)

Implementing “stock management” with
comprehensive Renewal, repairmen and
maintenance of facilities

29

"
Image of equalization of operational cost

Peak cut = Equalization

2010 2020 2030 2040 2050 2060 2070 2080 2090 2100

30




" JEE
Image of long duration measures

Mechanical electrical equipment
Case: Standard duration = 15 years

Standard duration

15 years
|
1
Construction Renewal
25 years
Construction Improvement for
long duration Renewal

31

4 Publicity and public consultation

32




"
€ Publicity and public consultation 4

[Purpose of administrative body]
+ building successive good relationship between administrative and citizen

Structure of publicity and public consultation
~Building good relationship with better communication~

public consultation

Citizen {3 Relationship of trust c—) Administration

AN Publicity e

=
Environmental study Finance publicity Home Page
by municipal staff (Kids page)

33




D) el oe 2
epartment

Bangkok Metropolitan
Administration

Community Wastewater

......._ sk bk

é Treatment Plan
A Caaaiila ——— e il

Nvember 24572015

Department of Drainage and Sewerage
Bangkok Metropolitan Administration, Thailand




M T—

r:r)ft-r< @\(

Klong *"qp

- Rom KIgo;

1.Bang Na WWTP

Served
Population
(Person)

Process
Treatment Oxidation ditch

Flow design
(m3/day) 1,300




INFLUENT

Flow diagram of Bang Na

WASTE WATER

RETURN SLUDGE

A

WASTE AERATION TANK
WATER TANK
CHLORINATION
SEDIMENT‘?TION TANK
EXCESS SLUDGE N
DRIED
SLUDGE

EFFLUENT %

SLUDGE TANK

FILTRATE TO WASTE WATER TANK

L
SLUDGE DRYING BED I i

(o]




2 Hua Mark WWTP

Served 9;940
Population
(Person)
Process Stabilization Pond
Treatment

Flow design 2,000

(m3/day)

1370372007 14:53




ASZUIUNISUIUAULESY

(flow diagram)

159A2UANAMAINLIAINNIN

=

EFFLUENT

e |3.Bon Kai WWTP

K .

Served
Population 2,200
(Person)

Process
Treatment Extended AS

Lo ,l’:\ >
_£558 LY eSS
S == s -

Flow design

(m3/day) 400




Bon Kai

INFUEN

CONTROL




° 4. Klong Chan WWTP

Served
Population 36,000
(Person)

Process
Treatment Activated Sludge

Flow design
(m3/day) 6,500

Klong Chan




&=

EXCESS
SLUDGE

PUMP SUMP

FILTRATED WATER
RETURN TO SUMP

PUBLIC STREAM  POLISHING POND

DRIED SLUDGE
DISPOSAL

%\

CHLORINE
CONTACT TANK

° 5. Klong Toey

N Served Population
—_~<"+| (Person)

7,200

Process
Treatment

Completely mixed AS

Flow design
(m3/day)

1,200



Flow diagram of Klong Toey




6. Rom Kloa WWTP

\*‘
BN e e——

Served Populétion
(Person)

19,000

Process
Treatment

Extended AS

Flow design
(m3/day)

® Rom Kloa

3,800

13/03/2007 12'52



BOD Eff.~ 8-12 mg/l

CONTROL
HOUSE

° Water Quality (year 2014)

BOD (mg/L) SS (mg/L)
& Inf Eff Remove Inf Eff Remove [~Semss
4 (%) (%)
Bang Na 94 94.5 98 7 92.7

Hua Mark 69 90.6 64 15 76.5

4
6
Bon Kai 200 4 98.4 180 6 97.0
8
8
9

Klong Chan | 114 93.1 62 18 71.2

Klong Toey | 153 94.6 117 10 91.4

RomKloa | 66 86.3 70 22 67.9




Section 2

/Sectionz
S g

- Bang Bua

- Huay Kwang
Ram Indra
Tung Song Hong1

Tung Song Hoeng2

Tha Sal

/. Bang Bua WWTP

Served Population
(Person) 8,000

Process Pump to Chatuchak
Treatment WWTP

Flow design 1,200
(m3/day)




é\ Served Population = g
e L~ (Person) 16,800 9&%

Process
Treatment Conventional AS

Flow design
(m3/day) 2,400




Flow diagram of Huay Kwang

INFLUENT

GRIT CHAMBER

PRIMARY AERATION TANK
SETTLING TANK

SLUDGE DEWATERING
(BELT PRESS)

SLUDGE
DIGESTION TANEK

DRIED SLUDGE

- - SLUDGE SCREW PUMP
SLUDGE PIT SECONDARY

j OONSOLIDATION TANK SETTLING TANK

[« e

EFFLUENT

9. Ram Indra WWTP

Served Population
“| (Person)

Process
Treatment Extended AS

Flow design
(m3/day) 800




Flow diagram of Ram Indra

WASTE WATER

RETURN SLUDGE

WASTE AERATION TANK
WATER TANK

CHLORINATION

EXCESS SLUDGE

SLUDGE TANK L
SLUDGE DRYING BED I i
FILTRATE TO WASTE WATER TANK

O O




e |10. Tung Song Hong 1 WWTP

& \.. __-{Served Population
- (Person) 15,000

Process
Treatment Aerated Lagoon

Flow design
(m3/day) 3,000

® Tung Song Hong 1

1k

13/03/2007 1125




4- PUMP  AERATED POLISHING
: POND POND

EFFLUENT TO
PUBLIC CHANAL

SUBMERSIBLE MIXER

Serve
Population
(Person)

Process
Treatment Activated Sludge

Flow design
(m3/day) 1,100




AERATION TANK

EQUALIZATION

N

Flow diagram of Tung Song Hong 2

=

TO PUBLIC

<

SLUDGE
DIGESTION TANK

WATER WAY

TO
LAND FILL

DRYINGtAND BED

(Person)

& - ~—|Served
- Population 8,280

Process
Treatment

Oxidation ditch

Flow design
(m3/day)

1,300




° Tha Sai WWTP

Water Quality (year 2014)

BOD (mg/L) SS (mg/L)

Eff Remove
(%)

Bang Bua - -
Huay 5 93.6

Kwang

Ram Indra 5 02.6

Tung Song 78.7
Hong 1

Tung Song 96.6
Hong 2

Tha sai 03.1




° | Equipment in Community QW! P

Thank yoeu for
your
attention







Appendex 4

“Program approach for building energy efficiency
in the E group via introducing high efficiency

equipment”

» JCM Proposed Methodology
» JCM Project Design Document






JCM_TH_F_PM_ver01.0

JCM Proposed Methodology Form

Cover sheet of the Proposed Methodology Form

Form for submitting the proposed methodology

Host Country

Thailand

submitting this form

Name of the methodology proponents | I company

Methodology applies

Sectoral scope(s) to which the Proposed | 3. Energy demand

version number

Title of the proposed methodology, and | Comprehensive energy saving at building

(Hotel etc.), Version 1.0

form (please check):

List of documents to be attached to this | [ |The attached draft JCM-PDD:

[JAdditional information

Date of completion

2016.2.15

History of the proposed methodology

Version Date

Contents revised

1.0 2016.2.15

First edition

JCM_TH_F_PM_ver01.0

A. Title of the methodology

| Comprehensive energy saving at building (Hotel etc.), Version 1.0

B. Terms and definitions

Terms

Definitions

BEMS

Building Energy Management System: System for
facility management and energy saving control and
also supporting improvement of environmental and

energy performance at building by energy

management.

C. Summary of the methodology

Items

Summary

GHG emission reduction

measures

Achieving reduction of electricity consumption and CO2
emission by installing BEMS and other energy saving

technologies.

Calculation of reference

emissions

Reference emissions are calculated by “Build up
method” or “Comprehensive method” with multiplying
reference electricity consumptions and grid COq
emission factor.

Build up method is calculation for each
facilities/equipment installed. Reference electricity
consumptions are obtained by past data of project
participant, ex-ante measurement or calculation
method. Comprehensive method is adopted in case of
being unable to clarify electricity consumption of
facilities and only able to clarify electricity

consumption of entire power system.

Calculation of project

emissions

Project emissions calculated by “Build up method” or
“Comprehensive method” as same as reference

emissions.




JCM_TH_F_PM_ver01.0

Monitoring parameters | Build up method

- Electricity consumption [MWh/p] of
facilities/equipment (i) during period (p) after the
project implementation

- Operating time [hours/year] of facilities/equipment
(i) in year (y) including period (p) after the project

implementation

Comprehensive method

- Reference electricity consumption [MWh/pl of entire
power system of the building or power system
including all the facilities/equipment.

- Operating time [hours/year] of the building () in
year (y) including period (p) after the project

implementation

D. Eligibility criteria

Criterion 1

Target scope of facilities includes hotel, office building, commercial

facility such as shopping mall, hospitals and governmental office etc..

Criterion 2

Achieving reduction of electricity consumption and CO2 emission by
installing BEMS (Building Energy Management System) and other

energy saving technologies.

Criterion 3

Replacement for LED lighting, replacement for high efficient chiller
and installation of Variable Water Volume (VWV) control etc. are

regarded as Energy saving technologies

Criterion 4

Possible to monitor electricity consumption of the facilities/equipment

or the entire building after the project implementation.

Criterion 5

There is no significant expansion/contraction of the building which

influence energy consumption during project implementation.

E. Emission Sources and GHG types

Reference emissions |

JCM_TH_F_PM_ver01.0

Emission sources GHG types

Electricity consumption of facilities/equipment CO2

Project emissions

Emission sources GHG types

Electricity consumption of facilities/equipment CO2

F. Establishment and calculation of reference emissions

F.1. Establishment of reference emissions

Reference emission is defined as amount of GHG emitted from existing equipment
without installations of the equipment of the scheme. One or other of following 2

methods will be adapted depending on available data.

1. Build up method

In case of being able to clarify electricity consumption of facilities to be replaced,
build up method should be adopted. Reference emission is defined as amount of
GHG emitted from existing equipment without installations of the equipment of
the scheme. The reference emission of the each equipment will be calculated by
multiplying the electricity consumption by emission factor of electricity. And the
total reference emission amount is total of all facilities/equipment.

The reference electricity consumption can be obtained by past data, ex-ante
measurement, or calculation method. The length of past data must be at least 1
year. The ex-ante measurement must be conducted at least 60 days in cool season
when energy load is considered low, considering the conservativeness.

If the reference electricity consumption can’t be calculated by the past data or the
measurement data, it can be estimated by energy efficiency of the equipment
reported by manufacturer etc. and the project electricity consumption.

And the reference electricity consumption is corrected by appropriate activity data
such as operating time of the equipment.

E.g. (Reference electricity consumption) X (Operating time of the equipment after

the project)/ (Operating time of the equipment before the project).

2. Comprehensive method
In case of being unable to clarify electricity consumption of facilities and only able

to clarify electricity consumption of entire power system, comprehensive method

must be adopted. The reference emission amount defined as amount of GHG

4




JCM_TH_F_PM_ver01.0

emitted from existing equipment without installations of the equipment. The
reference emission amount will be calculated by multiplying the reference
electricity consumption by emission factor of the electricity. The reference
electricity consumption will be set by the past data or the measurement data
before the project. Length of past data must be at least a year. The measurement
data should be measured at least a year. Considering conservativeness, selecting
a month with lowest electricity consumption and multiplying 12 month for
calculating annual electricity consumption. And the reference electricity
consumption is corrected by appropriate operating time of the equipment as same
as build up method.

Moreover, in case of using comprehensive method, it is necessary to show that